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Requested by : ECE BOYA KIMYA SANAYi ve TiC. A.S.
Address : Istanbul Organize Deri Sanayi Bélgesi Karadeniz Cad. No:9 Aydinli-Orhanli
34957 Tuzla / Istanbul
Sample : E-7 FROLYESTER | Expiry date 2
RECINE Institute sample register no: 17/794/1
Number of samples : 1 group Reception date and time  : 27/11/2017 15:40
Sample handling : By post Date of the analysis :28/11/2017-
Condition of sample at reception: Appropriate 05/12/2017

Information on retention samples:
) Sample returned to the customer () Retention sample available  (X) Retention sample is not taken

1 group of Composite Material sample which has a registration number 6005 MAM had been
delivered by post from ECE BOYA KIMYA SANAYi ve TiC.A.S. on November 27th, 2017. The test
had been applied according to the sample sizes and conditions determined in UL 94 V-0 Vertical
Burning Test Standard.

Flammability Test: One group (2 sets) sample have been prepared by company and their length
and width are 125 + 5 mm and 13.0 + 0.5 mm relatively. First set (5 samples) has been tested
according to UL 94 V-0 Vertical Burning Test Standard.

The specimen has been placed with vertical into the test chamber (Figure2). According to the UL94
V-0 test standard the flame has been applied at an angle of approximately 90° to the horizontal. The
height of the flame of methane gas has been arranged to be 20 mm (Figure 3).

Figure 1. Flammability test cabin

Samples have been conditioned for 48 hours at 23 °C and 50 % RH (Relative Humidity) as specified
in the Standard. After conditioning five specimens of each thickness have been tested for 7 days at
70 °C 4 hours have been immersed in Desiccator. The prepared samples before the test are shown
in Figure 3.

Notes: (Aciklamalar, érnegin planlanan fakat yapilamayan test/analizler, numunenin mevzuat/standartiara uygunlugu, analiz stresinde
yasanan aksakliklar veya gecikmeler vb. konular burada yer alir. Bu kisim kullaniimadigi takdirde bos birakilir. )
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1. TAKIM 2. TAKIM
Figure 2. Samples before test

Figure 3. Test setup

Notes: (Agiklamalar, 6rnegin planlanan fakat yapilamayan test/analizler, numunenin mevzuat/standartlara uygunlugu, analiz stresinde
yasanan aksakliklar veya gecikmeler vb. konular burada yer alir. Bu kisim kullanilmadigi takdirde bos birakilir. )
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Results: Test samples are shown in Figure 4 after test.

1 2 3

Figure 4. Tested pieces of sample (after test)

4 5

Test Procedure:

* The specimen has been clamped from the upper 6 mm (Figure 2).
* The lower end of specimen is 300 + 10 mm above the horizontal layer.
e Absorbent 100 percent cotton thinned to approximately 50x50 mm and a maximum
thickness of 6 mm and also not more than 0.08 g has been placed.
A blue 20 mm high flame has been applied to the center of the lower edge of the specimen for 10
seconds and removed.
Table 1. Flammability test results for the sample

Cotton indicator
Specimen Afterflame or glow of any ignited by flaming
code ti(s) [ta(s) [ts(s) | specimen up to the holding clamp particles or drops
No No
1 0 0 -
g o 0 0 i No No
§ 3 0 0 - No No
ic 4 0 0 - No No
5 0 0 - No No

Notes: (Agiklamalar, 6rnegin planlanan fakat yapilamayan test/analizler, numunenin mevzuat/standartlara uygunlugu, analiz stiresinde
yasanan aksakliklar veya gecikmeler vb. konular burada yer alir. Bu kisim kullaniimadigi takdirde bos birakilir. )
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The following are to be observed and recorded for each specimen:

Afterflame time first flame application, t;.
Afterflame time second flame application, t,.
Afterglow time after second flame application, ts.

If only one specimen from a set of five specimens does not comply with the requirements (Table 2),
another set of five specimens is to be tested. In the case of the total number of seconds of flaming,
an additional set of five specimens is to be tested if the totals are in the range of 51-55 seconds for
V-0 and 251-255 seconds for V-1 and V-2. All specimens from this second set shall comply with the
appropriate requirements in order for the material in that thickness classified V-0, V-1, V-2.

Table 2. Materials classifications

Criteria conditions V-0 V-1 V-2
Afterflame time for each individual specimen t1 or t2 <10s <30s <30s
Total afterflame time for any condition set (t1 plus t2, for the 5 <50s <250s <250 s
specimens ) - - -
Afterflame plus afterglow time for each individual specimen & o &
after the second flame application (t2 + t3) S 550 el
Afterflame or afterglow of any specimen up to the holding No
clamp No No
Cotto indicator ignited by flaming particles or drops No No Yes

E-7 FR POLYESTER RECINE samples for providing the necessary conditions which shown in
Table 2, have been included in the class of V-0 flame retardant according to the UL94 V-0 Vertical
Burning Test Standard.

Notes: (Aciklamalar, 6rnegin planlanan fakat yapilamayan test/analizler, numunenin mevzuat/standartiara uygunlugu, analiz siiresinde
yasanan aksakliklar veya gecikmeler vb. konular burada yer alir. Bu kisim kullaniimadigi takdirde bos birakilir. )
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